National Mission for Clean Ganga (NMCQG)
Ministry of Jal Shakti,
River Development & Ganga Rejuvenation
Government of India

Development and Rehabilitation of Sewage
Treatment Plants and Associated Infrastructure
Under Hybrid Annuity Based PPP Mode at
Prayagraj, Uttar Pradesh

(LOA File Number: 50123/447/121, dated 10/11/2018)

Monthly Progress Report
of

Project Engineer
February 2024

NAMAMI
TAAIFE

WMAIYOL A=COM ;..

Executing Agency Funding Agency Project Engineer Concessionaire

Prayagraj Water Pvt. Ltd.,
National Mission for Clean i
GPCU, Uttar Pradesh Jal = AECOM IndiaPvt. Ltd, (oY OTADANIEnterprise Ltd.
. ) Ganga, Ministry of Water and Organica Technologiak
Nigam, Prayagraj, Uttar ) 19/F, Bldg. 5-C, DLF Cyber ZRT)
[...]
2024

Source: Online analyzer,

* BOD in mg/l, COD in mg/l and TSS in mg/I

Note:

1. Rectification of problem for variation/breakage in data is going on as fine tuning of multi parameter analyzer from OEM is in progress.

2. FRC sensor calibration is completed but it is under observation.
Page 3 of 15



Naini-l STP. 80 M

LD STP at Pravaagraj

INLET FLOW & QUALITY REPORT

adaniz

Daily Feed
Quantity
MED pH BOD (mg/l) TSS (mgll) | FECAL COLIFORM | FRC DE:'_:D' EG'E‘E':'
{Design-
Date 80 MLD) REMARKS
Final
Whiph | py ([0S ol Wit TSS e areel  nist | [Fwal(Design | Fine | |20t frse)
(resign- B0OD (Design- 4 Concentr| Caoliferm
M3 MLD {Design- | (Deaign- <250 (Deston - <500 (Deaign - (Design - =1000 (Design - T (20,00,000
<) E:ul;i mam <30 mgm e <50 mgh) HA) MENADD mi) | 0.2 mam) o20%) | MPNIETS)
1-Fab-24 101510 101 81 711 723 135 22 273 a2 MNA [=1i] 03 A1 1300000
2-Faih Ja 87650 87 65 T.0% P8 1 140 23 284 40 e ann 03 23 BN 1 4 0000
AFabga 102580 103 28 T.06 I23 130 il 268 a7 e SO o2 2359 1 FO0000
A Fsh 24 | 108300 109 20 702 3217 135 23 275 41 Na oo c3 22 B8 1200000
SFeb 22 115770 115 77 713 [ a7 140 22 288 a5 HNa 00 o2 2237 1400000
G-k 24 20580 2a58 v.17 722 125 21 304 48 273 a3 MNA 400 03 2153 1700000
T reh-24 25230 2543 T2 T3 135 r] 208 A I 45 MA 00 02 23 4D 1100000
B-reh-24 103240 103248 T.25 736 125 20 284 40 274 42 MNA T o2 2152 1300000
S-reb-24 110480 110.48 714 723 130 23 304 & 268 21 M AN 03 2250 1700000
10-Feb-24| 108510 1D Bt 715 129 140 21 312 a4 e 1! A0 MA i 02 2255 1200000
11Feb-24| 109040 inaona 7.1 731 135 24 304 4B 266 4l Ma a0t o3 23a7 13100000
12-Fen-24| I0B470 108 42 705 T3 130 5 3T 44 2Te 40 MNA& A0 [+ I353 200000
13Feb-24| LIDETD 1I0ES T.OF 731 135 & 295 a4 270 23 MA SO E] 240 1500000
14Fen-24| LIOFI0 1ITZ 7.2 LE 1] 130 28 308 48 2TB 41 MNA A0 02 Z2.BE I7T00000
15-Feb-24| ID7ES0 107 B9 T35 733 180 1 3i1& A 275 a0 MA o0 na 340 1300000
16-Feb-24| IT2EL0 113 BY L& L T3 i35 3 308 40 2827 a3 NA 400 nzx X152 1200000
TW-Feb28| IIES0 111 B L [ 140 2 308 44 285 41 MA a0 na el 1400000
18-Feb-24| 111000 11100 7.21 F.35 135 24 312 48 274 40 NA 600 02 23.74 1100000
18:Feb-24| I1DE30 11063 7.15 738 135 1 285 et 267 43 NA TOD oz 2354 1100000
20-Feb.24| 113200 11370 719 Fa7 140 23 3iz 40 260 <0 NA 500 03 2217 1300000
21Feb-24| 111780 111 78 724 732 130 22 304 4B 270 — A 500 (1 2308 1400000
27 Feh-J4| 10680 1D ES 7 a5 Faa 1ap0 i | 316 48 282 21 A T 03 22 57 10 OHD
23-Feh-24| 104E80 104 89 751 741 135 23 308 40 274 47 NA 500 (18] 25 48 I700000
24 Fen J2| 107530 107 53 10 7AS 140 FL a1 a4 273 G NA ang 03 22 B2 1200000
2 Fen-32| 111270 118 47 752 rag 130 22 285 48 275 21 ha 400 o3 23 59 1300000
On 26.02 2024, Nan-l STP and Gaughat MPS
were siopped frum 1100 AM o 515 PM for
eatension of line in downstr=am ol outlet
26-Feb24 B5380 2536 T.5% 7151 135 21 a2 B 266 a0 Ma T na 2276 1400000 |[fowmes=r of Maini-l STP and maintsnance of Air
vahv In Gaughat MPS Here, Chachamalla SPS
wias n opsrallon and sswage was bypasssd
betore Gayghet AOS
27F=h-24| 110610 11081 7.33 F38 130 25 304 48 285 az NA S00 o2 2343 1200000
ab-F=h.24| 10B630 1DB &3 T.26 i35 135 20 296 40 271 21 MA [ 02 23.57 1100000
2oFs=h-24| 114170 118 17 T.23 737 125 22 304 44 273 9 MNA a0 o3 2343 17000400
Avereage |167117.69| 10712 1.23 733 | 1376 £2.48 30628 43,86 ZT4.10 41.68 o65.52 .24 £2.90 1331034 .48

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 4 of 15




1.2 Action taken report

Month of Site Inspection

February 2024

Site Inspectors

Mr. Syed Mohd Shabaz, EE-E&M, UPIN(R).

Mr. Karunakar Singh AE, UPJN(R).
Mr. Satwant, JE, UPJN(R).

Mr. Jitender, JE, UPJN(R).

Mr. Gaurav Gupta, AECOM.

Mr. Sudhir Kumar Tomar, AECOM.
Mr. Rahul Azaad, PWPL.

Mr. Deepak, PWPL.

Place(s) of Inspection

SN U~ WNE

80 MLD STP at Naini-i, Prayagraj
80 MLD MPS at Gaughat, Prayagraj
35 MLD SPS at Chacharnalla, Prayagraj

Visit was done on 9" February 2024, 17" February 2024 and 26™ February 2024 and following
observations were made after action taken by Concessionaire on inspection report provided by Project

Engineer for January-24:

e  Status of Availability:

S.No. Facility Name Actual Flow Pumped /Received at Facility
(MLD)
1 Naini-I STP 90.58 to 115.77
2 Gaughat MPS 90.69to 115.35
3 Chacharnalla SPS 33.73t046.13
Note: 1) Source for above data is Site record for flow of STP/MPS/SPS.

e Status of KPIs:

S.No. | Parameter Name Design Value Parameter Value

1 BOD - Effluent <30 mg/l 20to 25 mg/l

2 TSS - Effluent <50 mg/l 40to 47 mg/l

3 pH - Effluent 6.5-9.0 7.23t07.38

4 Fecal coliform - Effluent | <=1000 MPN/100 ml 400 to 800 MPN/100 ml

5 Consistency - Sludge >20% 21.521t023.74 %

6 Fecal Coliform — Sludge | _ 5, 565,000 MPN/GTS | 1100000 to 1700000 MPN/GTS
Note: 1) Source for above data is Site record for Laboratory of STP maintain by Concession.

e Status of Energy Consumption:

S.No. Facility Name Actual Energy Consumption (KWH)
1 Naini | Facility 1288210 16224
Note: 1) Source for above data is site record for Power Consumption of STP.

e Status of various units & records at site:

1. Latest SCADA reports regarding KPIs for Naini-1 STP were checked to evaluate the performance
of multiparameter analyzer at outlet and it was found that the said SCADA reports are almost
stabilized apart from some minor variations.

Page 5 of 15



o o

10.

11.

12.

13.
14.

15.
16.

Latest SCADA reports regarding KPIs for Naini-I STP were checked to evaluate the performance
of multiparameter analyzer at inlet and it was found that the said SCADA reports are almost
stabilized apart from some minor variations.

Data transfer from online analyzer at the outlet of STP to CPCB serversisin progress. By
studying the graph available at the online portal, it was found that data from 2:45 PM on
11" Feb 2024 to 2:15 PM on 24" Feb 2024 is not available on online portal. Also, sudden
spikes/drops can be seen in the graphs available at the online portal which is
fundamentally not correct. These types of incidents have been observed in past also.
Concessionaire is required to rectify these problems.

For associated infrastructure of Naini-l STP, reports are being generated for both
Chacharnalla SPS and Gaughat MPS.

Furthermore, there is problem in receiving signals at PLC/SCADA control system from

some equipment/instruments and it is also not possible to control some of the
equipment (mainly mechanical screens) from PLC/SCADA control system for
Chacharnalla SPS.

Also, mechanical screens have provisions in PLC system for being remotely operated
and differential level sensors were also installed for the same. Therefore, the system is
available for both Chacharnalla SPS and Gaughat MPS, but it is not working due to lack of
wiring, etc., hence provision must be made for operating mechanical screens through
SCADA which in turn can be operated manually or remotely as per requirement.

Flowmeters at inlet of STP is working.

Outlet flowmeter is not working. Modification work regarding rectification of the problem
is completed however flowmeter didn't start working some modification was required
again in outlet line of STP. Same has been completed on 26.02.2024 and maintenance
work in flowmeter is in progress. Concessionaire is required to do the needful at the
earliest.

SCADA reports regarding flow for Naini-I facilities were checked and it was found that
flow records generated from SCADA for both inlet flowmeters of Naini-l STP are
matching with manual site records but not matching for outlet flowmeter of Naini-I STP.
In Naini-I STP, main MCC panel doesn’'t have provision for taking power from secondary
sources like DG, Solar power generation system and Biogas power generation system
simultaneously. Concessionaire is required to the needful for running biogas engine even
without power from grid.

Gas engine is working. Currently, Biogas engine is operated for 16 hours from 3 PM to 7 AM as per
availability of Biogas and for remaining time i.e., 7 AM to 3 PM, the STP is being operated on Solar
energy as per availability.

All three mechanical screens of 60 MLD part are working. Currently screens are running in auto
mode through timer however differential level sensors are not working.

All two mechanical screens of 20 MLD part are working. Cleaning brush is not working properly
replacement of brush is required. Currently screens are running in auto mode through timer
however differential level sensors are not working.

For 60 MLD, all grit removal units are working.

For 20 MLD, all grit removal units are working.

All Primary Settling Tanks are working. Scum removal is done manually but itis not efficient as good
amount of scum can be seen floating on the surface. Since, Scum removing arrangement is
installed, modification is required for the same so that scum collection and removal can be done
automatically.

Telescopic valves of Primary Settling Tanks are not working.

Installation of actuators is pending for drain valves of Primary Settling Tanks. Concessionaire has
told that installation of actuators is not feasible in existing valve arrangement. Existing drain valves

Page 6 of 15



17.

18.
19.
20.
21.

22.

23.
24,
25.
26.

27.

28.

29.

30.
31.
32.
33.

34.
35.
36.
37.
38.

39.
40.
41.
42,
43.
44,
45,

were replaced during rehab period and at the same time actuators were also purchased for
installation, if these two were not matching then the problem must have been resolved during rehab
period itself but since the same is not being done, Concessionaire is required to do necessary
modification/replacement work done so that installation work can be completed.

In Aeration Unit of 60 MLD, all surface aerators are in working condition. It is recommended to install
DO analyzer in this tank also for better monitoring.

Aeration tank of 20 MLD is in operation. DO analyzer is working.

All Aeration blowers are working.

All Final Settling Tanks are working.

It is suggested to install torque switches in all clarifiers for having better protection against
excessive load on scrapper.

Installation of actuators is pending for drain valves of Final Settling Tanks. Concessionaire has told
thatinstallation of actuators is not feasible in existing valve arrangement. Existing drain valves were
replaced during rehab period and at the same time actuators were also purchased for installation,
if these two were not matching then the problem must have been resolved during rehab period
itself but since the same is not being done, Concessionaire is required to do necessary
modification/replacement work done so that installation work can be completed.

In RSPH unit of 60 MLD, all pumps are working.

In RSPH unit of 20 MLD, all pumps are working.

Both chlorinators are in working condition. Both booster pumps are working.

Leak absorption system is working. Checking of concentration for caustic solution filled in leak absorption
system must be done every month.

Storge of Empty and filled chlorine tonners are not done properly as per safety norms.
Concessionaires is required to do the needful for the same.

Since the chlorine tonner storage in Naini-1 STP goes beyond 4 tonners at one time hence
concessionaires is required to obtain license regarding chlorine storage as per gas cylinder Rules
(2016).

New chlorine analyzer at outlet is working however it is showing major variations in between
recorded values in laboratory and recorded values in SCADA reports. Concessionaire is required
to resolve the same.

Both thickeners are in working condition. Installation of actuators for drain valves is pending.

All thickened sludge transfer pumps are working.

In TEPH, all pumps are OK for operation for Dandi and Naini Area.

For TEPH panel, modification of room is completed but panel erection as per the electrical norms
is not started yet.

Both DGs are OK for operation.

Sludge dewatering unit was in operation. Poly preparation unit was in operation.

All filtrate pumps are working.

Both Dewatering feed pumps are in operation.

For sludge drying beds, it is required to check filter media and gravels as water is not percolating
from SDBs. Excavation was done in one SDB and it was found that there is no media in it, pipe
beneath the gravel is completely choked, gravel is completely choked with sludge and smaller size
of gravel is required to be filled in SDBs. All these problems need to be rectified so that SDB can
operate for more number of days as currently SDBs are filled in 3-4 days only. Similarly, other SDBs
must also be checked.

All Digesters are working.

Heat exchangers, sludge recirculation pumps for all digesters are working.

In compressor room, all six compressors are working.

Both Gas holders are working.

Gas flare is working.

H2S scrubber unit is working. Analyzers fitted at inlet & outlet unit are working.

Rehabilitation works for storm water pump house are pending. Discussions regarding the feasibility
of same has already been done during rehab period and hence the work must be done accordingly.

Page 7 of 15



46.

47.
48.

49.
50.

51.

52.

53.

As already decided, repairing/construction of retaining wall is not completed yet. In 2022
also, river water has come inside the STP during flood and various equipment in different
units of STP are required to be dismantled and hence when river water has gone down,
restarting of STP took 5-6 days which could have been avoided if retaining wall of the
STP was repaired/constructed correctly.

Rehabilitation works for tube well unit are pending.

As per Clause No.1.6 & 1.7.1 of Part — G in concession agreement, new Computer
Maintenance Management system (CMMS) is installed which is under observation.
Concessionaire is required to submit reports generated from the same for verification
from UPJN/PE and after verification, same data must be provided in MPR as supporting
documents for maintenance activities.

All CCTV camera are working.

As already discussed, all the waste material obtained during Rehabilitation Works must be
removed from the site as per point (h) in clause 8.8 of Concession Agreement or it must be
properly stacked at one place after taking proper consent from UPJN. Concessionaire have told
that this is out of their jurisdiction for which Concessionaire is required to go through the
mentioned clause and plan for the same accordingly.

It is found that testing of earthing pits is not done regularly for complete site. Concessionaire is
required to perform testing of earthing pits internally at least once in a quarter and externally at
least once in a year. This activity must be done on priority basis considering the mishappening of
STP in Uttarakhand.

For Gaughat MPS, following observations were made during visit:

a) Replacement of NRV in header line of HNC pumps in Gaughat MPS is required for reducing the
effect of water hammering on the pumps. Concessionaire to please do the needful.

b) AIHNC pumps are working.

c) 2 out of 3 submersible pumps are in working condition.

d) Both mechanical screens of HNC pumps are working. Currently screens are running
in auto mode through timer however differential level sensors are not working.

e) Both mechanical screens for submersible pumps are under maintenance.

f) DG set of 1000 KVA and DG sets of submersible pumps are working. Repairing work of 11 KV
DG synchronization panel is pending. Repairing work of 500 KVA/11KV DG set is pending.
Concessionaire to please complete all pending works.

g) Itissuggested to install manual screen in receiving chamber of SPS for reducing load
on mechanical screens. New mechanical screen is available at site.

For Chacharnalla SPS, following observations were made during visit:

a) Currently all VNC pumps are working.

b) Both mechanical screens are working.

c) Both DG sets are OK for operation.

d) Old DG set is OK for operation.

e) Installation of pressure transmitter on header line of VNC pumps is pending.

f) In PLC panels, indication for ON/OFF of mechanical screens, belt conveyor is not

coming.

g) Power factor maintained in this facility is low and must be maintained around 0.99,
[...]
NUMAYADAHI STP AND ASSOCIATE INFRASTRUCTURE ...ttt 2
KIPTREPIOIT ... 2
ACTION TAKEN FEPOIT ...ttt 4
RECOMMENUATIONS ..o 4

SALORI STP AND ASSOCIATE INFRASTRUCTURE ..ottt 9
KPT REIIOIT ..ottt bbb bbb bbb bbb bbbt bbb bbbt 9
ACTION TAKEN FEPOIT ...ttt 11
RECOMMENUALIONS ... 13

KODRA STP AND ASSOCIATE INFRASTRUCTURE.........ccooitrcrenerieeee e 15
KPT REIPIOIT ...ttt 15
ACTION TAKEN FEPOIT ...ttt 17
RECOMMENUATIONS ..o 19

PONGHAT STP AND ASSOCIATE INFRASTRUCTURE ..o 20
KPT REIIOIT ..ottt bbbt 20
INSPECTION REPOIT ...ttt 22
RECOMMENUALIONS ..o 24

Page 1 of 24



1.

NUMAYADAHI STP AND ASSOCIATE INFRASTRUCTURE

1.1 KPI Report

STP_Outlet_ NUMAYADAHI
as
. 2s - as
E . hoo | ‘ E =
= =
(=] / A o az
== 1 / _.I fl ,_/] \ af l AlA - ,.‘\ [}
‘5//]’, Ly L ¥ LFJ— I/ .//— u\’;l./\f ',’ |./ L/L, lf Lﬂ]_»”l, b 40
Feb 4 Feb 11 Feb 18 Feb 25 Feb 4
2022 2024
7.8
0.4
é }1 J “ g 7.7
* Nl 5 N A WA Ak A = e
£ LA ' ¢ L'; WV " W '-j{ Sl | Vv |-'v; il; lr "u" vV [-*'—*1 7.5
02 reba Feb 11 Feb 18 Feb 25 Feb 4
2024 2024
. 60
=
E
E 40 J
.___..J’ U g 1 | E_J,_V_f/—-LA\/#"J-'L-‘\Lﬂ_LLLL.L-—‘.L_ﬂ
Feb 4 Feb 11 Feb 18 Feb 25
2024

BOD
CcoD
FRC
PH
TS5

Source: Online analyzer,

* BOD in mg/l, COD in mg/l and TSS in mg/I|

Note:

1. Rectification of problem for variation in data is going on as fine tuning of multi parameter analyzer from OEM is in progress.
2. FRC sensor calibration is completed but it is under observation.

Page 2 of 24




. . [}
Numayadahi STP, 50 MLD STP at Prayagraj a d anl
INLET FLOW & QUALITY REPORT e
Daily Feed
Quantity
FECAL DEWATERED
MLD H BOD /l TSS (mgl/l FRC
P (mg/l) (mgh) | coLiForm SLUDGE
(Design-
Date 650 MLD) REMARKS
Final | Inlet Final
InletpH| pH gop | Fiel It 185N inlet |(Design-| Fina [ Outiet [ Fecal
W | MD |(Design|(Desion- M RIS (Design-| TSS o | concent| coliform
gn-| (Design- | (Design (Design <1000 |(Design
<9) 6.5 to <250 (Design - <500 |[(Design NA) MEN/100| 0.2 mgl) ration | (20,00,000
- = 0,
o0y | man |20 mall)  |<30 mgn) i (>20%) | MPN/gTS)
01-Feb24 | 62100 | 62.10| 7.22 | 7.75 135 16 316 40 278 24 NA 500 03 23.27 | 1400000
02-Feb-24| 61900 | 61.90| 7.26 | 7.78 130 15 324 a3 281 26 NA 400 0.2 24.60 | 1200000
03-Feb-24| 60950 |60.95| 7.25 | 7.70 140 17 320 a0 296 25 NA 6500 03 23.08 | 1300000
04-Feb-24| 59960 | 59.96| 7.28 | 7.76 145 16 312 a0 288 27 NA 700 03 22.35 | 1700000
05-Feb-24 56060 56.06 7.24 7.60 140 17 328 44 294 26 NA 400 0.3 23.40 1300000
06-Feb-24| 62100 |62.10| 7.31 | 7.69 130 15 316 40 284 28 NA 600 03 23.36 | 1400000
07-Feb-24| 59850 | 59.85| 7.25 | 7.80 140 16 324 a4 268 24 NA 400 0.2 22.0a_| 1100000
08-Feb-24 | 59620 | 59.62| 7.28 | 7.77 130 17 328 a0 294 26 NA 500 03 23.21 | 1400000
09-Feb-24| 60040 | 60.04| 7.25 | 7.76 135 15 320 a0 281 25 NA 700 0.2 2412 | 1300000
10-Feb-24 | 59450 | 59.45| 7.20 | 7.80 135 16 324 a4 278 24 NA 400 0.3 23.50 | 1200000
11-Feb-24 | 59250 | 59.25| 7.8 | 7.77 145 18 316 a0 269 26 NA 500 03 24.11 | 1200000
12-Feb-24 | 58900 | 58.90| 7.10 | 7.68 130 15 324 a4 274 27 NA 700 0.2 23.65 | 1700000
13-Feb-24 60980 60.98 7.15 7.78 135 14 320 40 290 26 NA 600 a.3 24.08 1300000
14-Feb-24 | 61650 | 61.65| 7.11 | 7.68 145 17 328 a4 283 24 NA 400 03 23.71 | 1400000
15-Feb-24 58200 58.20 7.05 7.74 140 18 320 40 276 28 NA 600 0.2 23.05 1200000
16-Feb-24 | 60500 | 60.50| 7.12 | 7.67 135 16 324 36 201 27 NA 200 03 22.20 | 1100000
17-Feb-24 | 59670 | 59.67| 7.06 | 7.70 130 15 316 a0 267 24 NA 700 0.2 23.66 | 1300000
18-Feb-24 59700 59.7 7.16 7.74 145 17 328 44 281 27 NA 500 0.3 24.06 1100000
19-Feb-24| 58010 |58.01| 7.38 | 767 | 140 | 17 | 312 | 40 | 274 | 20 | NA | 400 | 02 | 2332 | 1200000
20-Feb24| 58970 | 58.97| 7.57 7.7 135 16 304 40 268 27 NA 600 0.3 23.41 | 1400000
21-Feb-24 | 59630 | 59.63| 7.64 | 7.72 130 16 316 a4 276 28 NA 400 03 24.55 | 1100000
22 Feb-24| 59740 | 59.74| 7.6 7.71 145 18 324 20 288 26 NA 700 03 23.67 | 1400000
23 Feb24| 61270 | 61.27| 7.54 | 7.69 135 15 304 40 261 24 NA 500 0.2 23.77 | 1100000
24 -Feb-24 | 58820 | 58.82| 7.61 7.7 130 16 316 a4 274 26 NA 6500 0.3 24.67 | 1300000
25-Feb24| 59520 | 59.52| 7.54 | 7.66 140 15 308 40 288 27 NA 200 0.2 23.41 | 1200000
26-Feb24| 60180 |60.18| 7.36 | 7.72 | 135 | 16 324 as | 279 | 25 NA 500 03 235 | 1400000
27-Feb-24| 62020 |62.02| 7.32 | 7.64 140 18 316 40 281 26 NA 700 0.2 22.21 | 1700000
28 Feb-24| 58890 | 58.80| 7.28 | 7.62 130 16 308 36 298 28 NA 400 03 23.67 | 1300000
29 Feb24| 58920 | 58.92| 7.18 7.5 140 15 320 40 302 26 NA 600 0.3 23.84 | 1100000
Average |59891.38| 59.89| 7.29 | 7.71 | 136.72 | 16.14 | 318.62 | 41.10 | 281.45 | 26.07 531.03 | 0.27 | 23.50 |1303448.28

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 3 0f 24




1.2 Action taken report

Month of Site Inspection

February 2024

Site Inspectors

Mr. Syed Mohd Shabaz, EE-E&M, UPIN(R).

Mr. Karunakar Singh AE, UPJN(R).
Mr. Rahul Paswan, JE, UPJIN(R).
Mr. Jitender, JE, UPJN(R).

Mr. Gaurav Gupta, AECOM.

Mr. Sudhir Kumar Tomar, AECOM.
Mr. Rahul Kumar Azaad, PWPL.
Mr. Vijay, PWPL.

Mr. Jitender, PWPL.

Place(s) of Inspection

oo NO U A~WONE

50 MLD STP at Numayadahi, Prayagraj
50 MLD MPS at Ghagharnalla, Prayagraj
15 MLD SPS at Sasur Kadheri, Prayagraj
16.5 MLD SPS at Lukarganj, Prayagraj

Visit was done on 7" February 2024,16" February 2024, 24" February 2024, and following observations
were made after action taken by Concessionaire on inspection report provided by Project Engineer for

January-24:

e  Status of Availability:

S.No. Facility Name Actual Flow Pumped /Received at Facility
(MLD)
1 Numayadahi STP 56.06 t0 62.10
2 Ghagharnalla MPS 58.00to 63.25
3 Sasur Kadheri SPS 22.321t0 36.55
4 Lukerganj SPS 256t04.71
Note: 1) Source for above data is Site record for flow of STP/MPS/SPS.

e Status of KPIs:

S.No. | Parameter Name Design Value Parameter Value

1 BOD - Effluent <20 mg/l 14 to 18 mg/I

2 TSS - Effluent <30 mg/l 24 to 29 mg/l

3 pH - Effluent 6.5-9.0 7.60t0 7.80

4 Fecal coliform - Effluent | <=1000 MPN/100 ml 400 to 700 MPN/100 ml

5 Consistency - Sludge >20% 22.04 to 24.60 %

6 Fecal Coliform — Sludge | _ 5, 56,000 MPN/GTS | 1100000 to 1700000 MPN/GTS
Note: 1) Source for above data is Site record for Laboratory of STP.

e Status of Energy Consumption:

S.No. Facility Name Actual Energy Consumption (KWH)
1 Numayadahi Facility 12212 to 14610
Note: 1) Source for above data is Site record for Power Consumption of STP.

e Status of various units & records at site:

1. Latest SCADA reports of Feb-24 regarding KPIs for Numayadahi STP were checked to evaluate

Page 4 of 24



10.

11.

12.

13.
14.

15.

16.
17.
18.

19.
20.

the performance of multiparameter analyzer at outlet and it was found that the said SCADA
reports are almost stabilized apart from some minor variations. However, values of TSS for inlet is
showing variations which are more than normal.

Latest SCADA reports regarding KPIs for Numayadahi STP were checked to evaluate the
performance of multiparameter analyzer at inlet and it was found that the said SCADA reports are
almost stabilized apart from some minor variations.

Data transfer from online analyzer at the outlet of STP to CPCB serversisin progress. By
studying the graph available at the online portal, it was found that sudden spikes/drops
can be seen in the graphs available at the online portal which is fundamentally not
correct. These types of incidents have been observed in past also. Concessionaire is
required to rectify these problems.

Communication of data from PLC system of Ghagharnalla MPS, Sasur Kadheri SPS and Lukargan]
SPS is coming to SCADA system of STP. Furthermore, there is problem in receiving signals at
PLC/SCADA control system from some equipment/instruments and it is also not possible to
control some of the equipment (mainly mechanical screens) from PLC/SCADA control system.
Also, mechanical screens have provisions in PLC system for being remotely operated and
differential level sensors were also installed for the same. Therefore, the system is available, but it
is not working due to lack of wiring, etc., hence provision must be made for operating mechanical
screens through SCADA which in turn can be operated manually or remotely as per requirement.
Flowmeter at inlet of STP is working. There is variation in between inlet flowmeter of STP and outlet
flowmeter of Ghagharnalla MPS. Concessionaire is required to resolve this problem.

Flowmeter at outlet of STP is working. There is variation in between inlet and outlet flow which is
more than water loss shown for the STP. Concessionaire is required to resolve this problem.

Both grit removal units are in operation.

Both Mechanical Screens are working. Currently screens are running in auto mode through timer
however differential level sensors are not working. Repairing of electrical panel for screens is
required.

All Biotowers were in operation. Work for replacement of arms for all biotower mechanism are
completed Replacement of net for all biotowers & maintenance for media of Biotower no. 2 is
pending.

Though overhauling of mechanical screens is completed in rehabilitation period but still
considerable amount of plastic waste is reaching the biotowers hence the gap must be checked
around mechanical screens or otherwise this plastic waste can choke up the media which will
ultimately lower the efficiency of Biotowers.

For minimizing problem of plastic waste reaching biotower, it is instructed to stop operation of
manual screen until & unless flow goes beyond peak flow of the facility. Also, it instructed to modify
the waste collection tray of mechanical screens as discussed because at higher flows sewage
goes into this tray which in turn causes problem in separation screening waste through screw
conveyor.

All Aeration tanks are working. There is some stagnant portion in Aeration tank no. 3 as air is not
going there, this must be rectified.

All aeration blowers are in working condition & two blowers were found running.

DO analyzer at the outlet of all aeration tanks are not working. Installation of new DO
analyzers is in progress.

Pressure transmitter & temperature transmitter are not installed yet on header line of Aeration
blowers.

All Centrifuges are working. All sludge feed pumps and poly dosing pumps are working.
Housekeeping near dewatering area is very shabby and must be improved.

Drainage system must be provided near the sludge collection area of dewatering system for
avoiding sludge accumulation. Also, PCC road must be constructed near dewatering area for
efficient cleaning of the same.

All Sludge Recirculation Pumps are in working condition.

Sludge is found accumulated in area between sludge sump and dewatering building which is mainly
due to overflow of overhead tank. It is required to do the modifications as suggested at site.

Page 5 of 24



21.
22.
23.
24,

25.

26.

27.
28.
29.

30.
31.

32.
33.

34.

35.

36.

Both Secondary clarifiers were found in operation.

Thickener was found in operation.

Both booster pumps & both chlorinators are in working condition. Residual chlorine was checked
& found to be around 0.2 - 0.3 mg/I.

Leak detection and leak absorption system are working. It must be ensured that the system must remain
in auto mode all the time.

New chlorine analyzer at outlet is working however it is showing variations in between recorded
values in laboratory and recorded values in SCADA reports. Concessionaire is required to resolve
the same.

Since the chlorine tonner storage in Numayadahi STP goes beyond 4 tonners at one time hence
concessionaires is required to obtain license regarding chlorine storage as per gas cylinder Rules
(2016).

Both DGs are working.

Minor Seepages from Biotowers & some other units can be seen, and this must be rectified.

As per Clause No.1.6 & 1.7.1 of Part — G in concession agreement, new Computer
Maintenance Management system (CMMS) is installed which is under observation.
Concessionaire is required to submit reports generated from the same for verification
from UPJN/PE and after verification, same data must be provided in MPR as supporting
documents for maintenance activities.

Make a proper store for storage for flammable and hazardous materials including spare parts.
Painting of units in the STP is completed from outside. It is suggested to start the painting work
for all units from inside also.

Housekeeping and cleaning must be improved for all units.

All CCTV cameras installed at site are not working except for the outlet and DG room of
STP.

It is found that testing of earthing pits is not done regularly for complete site. Concessionaire is
required to perform testing of earthing pits internally at least once in a quarter and externally at
least once in a year. This activity must be done on priority basis considering the mishappening of
STP in Uttarakhand.

For Ghagharnalla MPS, following issues are required to be resolved:

a) Currently, it was observed that overflow occurs sometimes during peak hours due to
deposition of sludge in the catchment area of nalla even after running MPS at full
capacity. Hence, UPJN is requested to please look into the matter and do the needful.

b) Repairing of wall of pump house towards sump is required so that no sewage can go
inside the pump house in any situation.

c) AIlHNC pumps are in working condition.

d) Currently, there is minor leakage of sewage from the retaining wall at the tapping
point of MPS, this must be rectified as raw sewage is going directly into the river.

e) Both Mechanical screens are working.

f) Both DG sets are working.

g) During the shutdown taken in the month of May-21, NRV was taken out from the main
header line for maintenance purpose, but it is not reinstalled till date. Concessionaire
to please do the needful so that effect of back hammering on the pumps can be
reduced.

h) Painting of units in the MPS is completed from outside. It is suggested to start the
painting work for all units from inside also.

i) In PLC panels, indication for ON/OFF of mechanical screens, belt conveyor is not
coming. Also, signals from pump no. 4 are not going to PLC panel.

For Sasur Kadheri SPS, following issues are required to be resolved:

Page 6 of 24



37.

38.

Currently, it was found that raw sewage keeps overflowing from the retaining wall
even when the pumping from this SPS is around 30-35 MLD which is around 200-230%
of the total capacity of SPSi.e.,, 15 MLD. Due to the amount of overloading on the SPS,
overflow of the sewage from retaining wall cannot be stopped. Hence, UPJN is
requested to please look into the matter and do the needful.

Currently all submersible pumps in the SPS are OK for operation except for pump no.
1.

Both Mechanical screens are working.

Both DG sets are OK for operation.

Painting of units in the SPS is completed from outside. It is suggested to start the
painting work for all units from inside also.

In PLC panels, indication for ON/OFF of mechanical screens, belt conveyor is not
coming.

At Lukerganj SPS,

a) 5 out of 6 pumps are OK for operation. It is suggested to complete repairing of old
pumps also so that they can be used during emergency situation.

b) One mechanical screen is working, and one is in maintenance.

c) Both DG sets are working.

d) Painting of unitsin the SPS is completed from outside. It is suggested to start the painting work
for all units from inside also.

e) InPLC panels, indication for ON/OFF of mechanical screens, belt conveyor is not coming.

Since COD is announced on 01.11.2020 for all Package — Ill facilities hence Concessionaire is

required to implement following documents as per Clause no. 9 & Part-G in Schedule — 10 of
Concession Agreement at the earliest:

a)

Portable samplers must be provided to collect composite samples for monitoring from inlet of
STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA. Also, all the instruments as
mentioned in Table-3 given in clause no. 1.3.1 in Part-E of Schedule-10 of CA must be
maintained in the laboratory.

Calibration certificates of all the instruments must be submitted as per clause no. 9.8(a)(viii) of